
   

 
 
 
 
 
 

Water Protection Bureau 
P.O. Box 200901 

Helena, MT  59620-0901 
 

PERMIT FACT SHEET 

MONTANA GROUND WATER POLLUTION CONTROL SYSTEM (MGWPCS) 

Permittee: Valley Grove County Sewer District 
Permit Number: MTX000112 

Permit Type: Domestic wastewater 
Application Type: Renewal  

Facility Name: Valley Grove Subdivision 
Facility Location: Southwest ¼ of Section 20, Township 1 South, Range 5 East, Gallatin County 

Latitude: 45.73571ᵒ  Longitude: -111.13923ᵒ 
Facility Address: 500 Drifter Drive 

Facility Contacts: Craig Gagne, President, HOA; Terry Hooge, Operator 
Treatment Type: Level 2, (4 Sequencing Batch Reactors -SBR) 
Receiving Water: Class I Ground Water 

Number of Outfalls: 1  
Outfall / Type: 001 / multi-zone pressure-dosed drainfield 
Effluent Type: Domestic strength wastewater 
Mixing Zone: Standard 

Effluent Limit Type: WQBEL 
Effluent Limits: 

 
Total nitrogen: 12.4 lbs./day 

Flow Rate: Design maximum: 43,000 gpd 
Design average: 23,000 gpd 

Effluent sampling: Drainfield dose tank (EFF-001), quarterly 
Ground water sampling: MW-1, quarterly 

Fact Sheet Date: July 2020 
Prepared By: Darryl Barton 

 
 

  



Page 2 of 29         FACT SHEET: MGWPCS Permit 
MTX000112 – Valley Grove 

 

1.0 PERMIT INFORMATION  

DEQ issues MGWPCS permits for a period of five years. The permit may be reissued at the end of the period, 
subject to reevaluation of the receiving water quality and permit limitations. This fact sheet provides the basis for 
DEQ’s decision to renew a MGWPCS wastewater discharge permit Valley Grove County Sewer District (applicant) 
for the Valley Grove Subdivision wastewater treatment system.  
 

1.1 APPLICATION 
DEQ received an application for renewal of the permit on December 10, 2018. Renewal fees accompanied the 
application. DEQ reviewed the submittal and issued a completeness letter on January 4, 2019. 
 

1.2 PERMIT HISTORY 
The first permit for this facility was issued May 21, 2001. The permit has been renewed twice: May 1, 2008 and 
June 1, 2014. All permits have contained effluent and monitoring and reporting requirements. The effluent limit 
in the initial permit was 30 mg/L total inorganic nitrogen. The first renewal had a concentration limit in the 
effluent of 30 mg/L total nitrogen and a phosphorus limit of 4.74 lbs/day based on the average load in 90 days. 
The next renewal, which is also the prior permit, changed the nitrogen limit to a load based limit of 7.2 lbs/day 
total nitrogen and established a phosphorus limit of 1,727 lbs/year. 
 

1.3 CHANGES TO THIS PERMIT  
Phosphorus limit has been removed. Rationale is discussed in Section 5.2. The effluent limit for nitrogen is 
recalculated based on updated ambient groundwater nitrogen sampling results. Nitrogen effluent limit is 
discussed in Section 5.1. 
 
 

2.0 FACILITY INFORMATION 

2.1 LOCATION 
Valley Grove (VG) is a 123 lot subdivision (122 homes built) about 3.5 miles northwest of Bozeman at the 
intersection of East Valley Center Road and Love Lane (Figure 1 and 2). The wastewater system in located in the 
northern portion of the subdivision (Figure 3). 



   

 

 
Figure 1. Location of VALLEY GROVE 

 



Page 4 of 29         FACT SHEET: MGWPCS Permit MTX000112 – Valley Grove 

 

 
Figure 2. VALLEY GROVE Subdivision 

 
 
 



Page 5 of 29         FACT SHEET: MGWPCS Permit MTX000112 – Valley Grove 

 

 
Figure 3. VALLEY GROVE Wastewater System



   

2.2 OPERATIONS 
System operations are summarized in Table 1. 
 
Table 1. Collection, Treatment, and Disposal Summary 
Collection 
Contributing sources: 122 residences 
Standard industrial code(s) of sources: 237210 -Subdivision; 4952-Sewerage System 
Collection method: Gravity-driven sewer lines 
Flow Meter: FM-001 - Seametrics IP81 paddlewheel 
Flow volume: Average daily design flow: 23,000 gallons per day 

Maximum daily design flow: 43,000 gallons per day 
Treatment 
Treatment level: Level 2 
Treatment technology: Sequencing Batch Reactor (SBR) 
Treatment location: Latitude: 45.73571°, Longitude: -111.13747° 
Disposal 
Method of disposal: Infiltration to ground water 
Disposal structure: Four zone pressure-dosed subsurface drainfield (Outfall 001) 
Outfall location: Latitude: 45.73578°, Longitude: -111.13937° 

 
The wastewater treatment system (WWTS) is a sequencing batch reactor (SBR) system and consists of a lift 
station, bar screen, grit chamber, 6,000-gallon distribution tank, four SBR units, six sludge tanks, UV disinfection, 
dose tank, and a four zone drainfield. Wastewater from each home flows through an 8-inch main to the lift 
station. The lift station pumps into a 6,000-gallon distribution tank that supplies effluent to four sequencing 
batch reactors (SBR). Each SBR consists of two hydraulically connected tanks. The second tank is divided by a 
baffle wall creating a mixing area which consists of 1/3 of the tank volume and the second area, a clarifier, which 
is 2/3 the tank volume. The mixing area allows for aerobic biological treatment. Within the clarifier area, aeration 
stops, allowing the solids to settle. The clear decant separates from the settling solids and is pumped from the 
SBR into a feed tank that discharges to a multi zone pressure-dosed drainfield. The sludge is pumped, placed in 
one of the six sludge holding tanks, and disposed of by a licensed hauler. Figure 4 is a line drawing of the 
collection, treatment, and disposal process. 
 
Effluent sampling and monitoring occur at the drainfield dose tank (EFF-001). The dose tank pumps are shut off 
for a period of up to six hours before sample collection. Flow is measured with a Seametrics IP81 paddlewheel 
flow meter (FM-001) after the dose tank prior to discharge in the drainfield (Figure 4).  
 
Monitoring and sampling requirements are further discussed in Section 6. 
 
The WWTS provides Level 2 treatment which is considered a higher level of treatment than conventional 
systems. 
 



Page 7 of 29         FACT SHEET: MGWPCS Permit 
MTX000112 – Valley Grove 

 

 
Figure 4. Wastewater Treatment System Line Diagram. 

 
 

2.3 EFFLUENT CHARACTERISTICS 
DEQ requires a permit applicant to disclose the quality of the effluent so that DEQ may evaluate the potential for 
pollution of state water. During the previous permit cycle, the facility sampled and reported effluent quality 
criteria to DEQ in the form of discharge monitoring reports (DMRs). These data are summarized in Table 2. The 
majority of the concentrations are reported in units of milligrams per liter (mg/L), which is equivalent to one part 
per million. 
 

EFF-001 
FM-001 



Page 8 of 29         FACT SHEET: MGWPCS Permit 
MTX000112 – Valley Grove 

 

Table 2: Effluent Quality – Outfall 001. DMR Results 

Parameter(1) Location Units 
Reported 
Minimum 

Value 

Reported 
Average 

Value 

Reported 
Maximum(2) 

Value 

# of 
Samples 

Biochemical Oxygen Demand 
(BOD5) 

EFF-001 mg/L 5.00 15.35 40.0 20 

Flow rate, Discharge FM-001 gpd 13,897 16,229 41,237 20 

Nitrogen, Nitrate + Nitrite (as N)  EFF-001 mg/L 2.54 8.84 17.90 20 

Nitrogen, Ammonia EFF-001 mg/L 0.10 0.49 1.50 20 

Nitrogen, Total Kjeldahl (as N ) EFF-001 mg/L 0.80 2.57 5.00 20 

Nitrogen, Total (as N) EFF-001 
mg/L 4.15 11.29 20.76 20 

lbs/day 1.16 2.38 4.71 20 

Phosphorus, Total (as P) EFF-001 mg/L 0.23 1.31 2.93 20 

Total Suspended Solids (TSS) EFF-001 mg/L 1.00 6.38 14.0 20 

Footnotes: 

DMR = Self-Reported Discharge Monitoring Reports 
EFF-001: Effluent sample site located at dose tank. 
FM-001: Effluent flow meter located at dose tank. 
Period of Record: 03/2015 through 03/2020. 
(1)     Conventional and nonconventional pollutants only, table does not include all possible toxics.  
(2)     Maximum value recorded of all quarterly reported Daily Maximum Values.   

 

2.4 GEOLOGY 
Soils in the vicinity of the wastewater treatment system drainfield are Hyalite- Beaverton complex. These are 
loamy soils with clay and silt concentrations increasing with depth. At 17 inches sand and cobbles increase. A 
cobbly, loamy coarse sand is found from 25 to 60 inches. The area is fairly level with slopes from 0 to 4%. Soil 
information is found in Appendix B.   
 
Other predominant soil types in the subdivision include Amsterdam silt loam, and Beaverton cobbly clay loam. 
 
The drainfield is constructed in alluvial-fan deposits. The Bozeman-Belgrade alluvium primarily consists of cobbles 
and course to fine gravel with a few minor interbeds of sand. 
 

2.5 HYDROGEOLOGY  
Ground water fluctuates seasonally and is highest during the spring and midsummer. During June the depth to 
ground water is approximately 7 feet below ground surface. Although much ground water is available in the 
Gallatin Valley, this resource is largely undeveloped. The principal aquifer is the alluvium beneath the valley floor. 
This aquifer is characterized by generally high coefficients of transmissibility 100,000 to 300,000 gpd (gallons per 
day) per foot and in many places would yield ample water for irrigation. The adjacent alluvial fans generally yield 
sufficient water for only stock and domestic use, but the more extensive fans probably would yield supplies 
sufficient for some irrigation. Low to moderate coefficients of transmissibility (7,000 to 65,000 gpd per foot) 



Page 9 of 29         FACT SHEET: MGWPCS Permit 
MTX000112 – Valley Grove 

 

characterize the alluvial fans. The Tertiary strata have relatively low coefficients of transmissibility (generally less 
than 6,000 gpd per foot) and yield sufficient water for only stock and domestic use. The ground water reservoir is 
recharged principally by infiltrating irrigation water. Influent seepage from streams, particularly during the period 
of high runoff in the spring, is another important means of recharge. Ground water is discharged by seepage to 
the streams at the lower end of the valley and by evapotranspiration. The discharge of ground water as surface 
flow from the valley is estimated to be about 240,000 acre-feet per year. Recharge to the ground water reservoir 
exceeds this amount by the unknown volume of ground water consumed through evapotranspiration 
 
The nearest down gradient surface water is McDonald Creek at about 900 feet. In previous permitting actions, 
DEQ evaluated the potential for surface water degradation against McDonald Creek, and determined that 
discharges in compliance with the terms of the permit would be nonsignificant. However, ground water elevation 
information demonstrates that McDonald Creek is losing water to ground water all year long. Therefore, 
although it is the nearest surface water in a downgradient direction, McDonald Creek is not influenced by this 
discharge. Hydrogeological conditions pertinent to the site include an estimate hydraulic gradient (I) of 0.00536 
ft/ft with ground water moving N28°E and an estimated hydraulic conductivity (K) of 199.3 ft/day.  
 
Important hydrogeologic characteristics are summarized in Table 3. 

 
Table 3. Hydrogeologic Summary 
Average depth to ground water 16 feet 
General ground water flow direction N28°E 
Hydraulic conductivity 199 feet per day 
Hydraulic gradient 0.005 feet/feet 
Nearest downgradient surface water  McDonald Creek (900 feet) 

 
 

2.6 GROUND WATER MONITORING WELLS 
There is one up gradient monitoring well associated with this permit: MW-4 and three potential down gradient 
monitoring wells MW-1, MW-2 and MW-3. These wells are plotted on Figure 3. Monitoring well construction 
details are provided in Table 4. Well logs for each monitoring well are attached as Appendix A. 
 

Table 4. Monitoring Well Summary 
Monitoring Well MW-4 
MBMG GWIC ID:  210037 
Location- 
latitude/longitude:  

Latitude: 45.73334ᵒ Longitude: -111.14456ᵒ 

Location- narrative: Southwest of drainfield, refer to Figure 3 for specific location 
Rationale:  Ambient  up gradient receiving water quality 
Depth; screened interval: Total depth of 60 feet, screened from 45-60 feet. Static water level of 15 feet 